
1

SmartRack™ Assembly Instructions

Model: SR42UBVS

1111 West 35th Street, Chicago, IL 60609 USA • www.tripplite.com/support
Copyright © 2012 Tripp Lite. All trademarks are the sole property of their respective owners.

	 Español................................ p9



2

Parts List

M6 Flange  
Nut

M6 x 12  
Phillips Head

M5 x 12  
Phillips Self 

Tapping

M4 x 8  
Phillips Self 

Tapping

M6  
Lock Washer

Flat Washer M4  
Lock Washer

Bushing

A B C D E F G H

x60 x60x16 x44

x1 x2x1 x1

x6

x4

x4 x3

x4 x4

x2 x2 x2

x16 x16 x36 x6

Required Tools:

•	 #1 Phillips Screwdriver (User-Supplied)

• 	 #2 Phillips Screwdriver (User-Supplied)

• 	 Open End Wrench (User-Supplied)

WARNING: The rack enclosure is extremely heavy. Do not attempt to 
unpack, move, assemble or install the enclosure without assistance. 
Until it has been properly assembled and stabilized, the enclosure is 
prone to tipping and could cause property damage and/or personal 
injury. Use extreme caution when assembling the enclosure. Do not 
attempt to install equipment without first stabilizing the enclosure. 



3

1

2

step

1 1

2

8

16

16

4

4

step

x4

x4

x4

A

C

F

1A

1B

1A

1B



4

3

4

step

step

48

6

48

B

E

x12

4

24

24

D

G

x12



5

5

6

step

step

2

x6

x4

12

4

12

D

G



6

7
step

2

1

2x2



7

8
step

1

2

3

H

8A

8B

8A

8B



8

Tripp Lite follows a policy of continuous improvement. Product specifications are subject to change without notice.
201206163 • 933136-EN Rev A

1111 West 35th Street, Chicago, IL 60609 USA • www.tripplite.com/support

9

10

step

step

1

2

10A

10B

10A

10B

x2 
(Left & Right)

3



9

Instrucciones de Ensamble del SmartRack™

Modelo: SR42UBVS

	 English................................. p1

1111 West 35th Street, Chicago, IL 60609 USA • www.tripplite.com/support
Copyright © 2012 Tripp Lite. Todas las marcas registradas son exclusivas de sus respectivos propietarios.



10

Lista de Piezas

M6 Tuerca de 
Brida

M6 x 12  
Cabeza  
Phillips

M5 x 12  
Phillips  

Autorroscante

M4 x 8  
Phillips  

Autorroscante

M6  
Arandela de  
Seguridad

Arandela Plana M4  
Arandela de  
Seguridad

Buje 

A B C D E F G H

x60 x60x16 x44

x1 x2x1 x1

x6

x4

x4

x4 x4

x2 x2 x2

x16 x16 x36

Herramientas Necesarias:

• 	 Desatornillador Phillips #1 (Suministrado por el Usuario)

• 	 Destornillador Phillips #2 (Suministrado por el Usuario)

• 	 Llave Española (Suministrada por el Usuario)

ADVERTENCIA: El gabinete es extremadamente pesado. No intente 
desempacar, mover, ensamblar o instalar el gabinete sin ayuda. Una 
vez que esté completamente ensamblado y estabilizado, el gabinete es 
propenso a volcarse y podría causar daños a la propiedad y/o lesiones 
personales. Tenga extremo cuidado al ensamblar el el gabinete. No 
intente instalar equipo sin estabilizar primero el gabinete.

x6

x3



11

1

2

escalón

1 1

2

8

16

16

4

4

escalón

x4

x4

x4

A

C

F

1A

1B

1A

1B



12

3

4

escalón

escalón

48

6

48

B

E

x12

4

24

24

D

G

x12



13

5

6

escalón

escalón

2

x4

12

4

12

D

G

x6



14

7
escalón

2

1

2x2



15

8
escalón

1

2

8A

8B

8A

8B

3

H



16

10A

10B

Tripp Lite tiene una política de mejoramiento continuo. Las especificaciones están sujetas a cambio sin previo aviso.
201206163 • 933136-ES Rev A

1111 West 35th Street, Chicago, IL 60609 USA • www.tripplite.com/support

9

10

escalón

escalón

1

2

10A

10B

x2 
(L & R)

3


